



FIRE TESTING SERVICES

This is to confirm that the

Solid 120 Minute Fire Wall

2x SOLID 15 mm Fire Resistant Gypsum Boards with Drywall screws at 150 mm centers. 64 mm Studs with stud spacing of 400 mm. Joints are tapered and plastered with Rhinoglide sealant.

achieved a

Fire Resistance Rating (FRR)

of

FR 120

Stability (R), Integrity (E) and Insulation (I)
(R 120, E 120 and I 120)

When tested in accordance with

SANS 10177 Part 2

Signed:

Report Number:

FT 25/097

Report validity:

January 2031

(For detailed system information refer to Test Report number FT 25/097)

SOLID CEILING PRODUCTS (PTY) LTD

PLOT 79 BEYERS NAUDE DRIVE, ZANDSPRUIT, HONEYDEW, JOHANNESBURG, GAUTENG • +27 11 794 3076

Reg nr: 2005/124190/23 • Tel: +27 12 349 2929 • adri@firelab.co.za

ft

